
SPARE PARTS

Published: Drawing No:

Component Drawing TF S1
2006-06-08 405453 A

POS DESCRIPTION PART QTY COMMENTS
1 Frame TF20 100672 1  
2 Top Bracket 2020HD 101403 1 Tiltöverdel 20 EC20
3 Yoke 300039K 4  
4 Tiltaxle 20 302830 2  
5 Cylinderaxle EC20 302853 2  
6 Tiltcylinder 20 400554 2  
7 Spacer (small) 400127 2  
8 Spacer (big) 400128 2  
9 Hex. Nut M24 610913 2 ISO 4032
10 Hex Head Screw 24 x 70 610260 2 8.8 Zinc plated ISO 4014
11 Shims 20 400069 3  
12 Socket Head Screw 16 x 90 610530 8 12.9 Untreated ISO 4762
13 Lockcylinder 20,30 400651K 1  
14 Locking wedge 20 300686 1  
15 Indicating Stick 400910 1  
16 Bracket 400155 4  
17 Hex. Nut M16 Nylon Lock 610926 1 DIN 985
18 Hex. Nut M6 Nylon Lock 610921 1 DIN 985
19 Hex. Nut M12 Nylon Lock 610924 2 DIN 985
20 Hex Head Screw 6 x 16 610109 1 8.8 Zinc plated ISO 4017
21 Hex Head Screw 8 x 25 610124 2 8.8 Yellow chromated ISO 4014
22 Hex Head Screw 12 x 30 610164 2 8.8 Yellow chromated ISO 4014
23 Hex Head Screw 12 x 20 610163 6 8.8 Yellow chromated ISO 4014
24 Bushing 60/65x60 630301 2 WB 702

23 11

10

9 6

3
12

21

7

5

2

24

4

8
22

16

13

14

17

1

20

18

15

19
16


